
Applied Math for 

Wastewater Systems 
Course #1201

Fleming Training Center   
 April 25-29, 2022





Applied Math for Wastewater System 
Operators 

April 25-29, 2022 Course #1201 

Monday

8:30  Solving for the Unknown 

9:45  Dimensional Analysis and Metric System 

11:30  Lunch 

12:30  Circumference, Area, and Volume 

1:30  Velocity and Flow 

Tuesday 

Wednesday 

8:30  CollecƟons and Pretreatment 

10:00  Chemical Dosage 

11:30  Lunch 

12:30  SedimentaƟon 

8:30  Trickling Filters 

9:45  Pumps 

11:30  Lunch 

12:30  Laboratory 

Thursday 
8:30  AcƟvated Sludge 

11:30  Lunch 

12:30  Sludge DigesƟon 

Friday 
8:30  Course Wrap‐up 

10:00  Exam Review 

12:00  Final Exam 

Instructor: Sarah Snyder 
[...]
4. The daily flow to an aeration basin is 4,880,000 gpd.  If the COD concentration of the influent
wastewater is 150 mg/L, how many lbs of COD are applied to the aeration basin daily?

Section 11 TDEC Fleming Training Center

Activated Sludge314



5. The flow to an aeration tank is 1200 gpm.  If the COD concentration of the wastewater is 155
mg/L, what is the COD loading rate in lbs/day?

6. The flow to an aeration tank is 2875 gpm. If the BOD concentration of the wastewater is 125 mg/L,
how many pounds of BOD are applied to the aeration tank daily?

7. The flow to an aeration tank is 9990 gpm. If the COD concentration of the wastewater is 120 mg/L,
how many pounds of COD are applied to the aeration tank daily?

Solids Inventory in the Aeration Basin, lbs. MLSS or lbs. MLVSS 

8. If the mixed liquor suspended solids concentration is 2110 mg/L and the aeration basin has a
volume of 460,000 gallons, how many lbs of suspended solids are in the aeration basin?

TDEC Fleming Training Center Section 11

Activated Sludge 315



9. The aeration basin of a conventional activated sludge plant has a mixed liquor volatile suspended
solids (MLVSS) concentration of 2420 mg/L.  If the aeration basin is 90 ft long by 50 ft wide and has
wastewater to a depth of 16 ft, how many lbs of MLVSS are under aeration?

10. The aeration basin of a conventional activated sludge plant has a mixed liquor volatile suspended
solids (MLVSS) concentration of 2410 mg/L.  If the aeration basin is 80 ft long by 40 ft wide and has
wastewater to a depth of 16 ft, how many lbs of MLVSS are under aeration?

11. An aeration basin is 110 ft long, 30 ft wide and has wastewater to a depth of 16 ft.  If the aeration
basin of this conventional activated sludge plant has a mixed liquor suspended solids (MLSS)
concentration of 2740 mg/L, how many lbs of MLSS are under aeration?

12. An aeration basin is 110 ft long, 50 ft wide and has wastewater to a depth of 16 ft.  If the mixed
liquor suspended solids (MLSS) concentration in the aeration basin is 2470 mg/L with a volatile
solids content of 73%, how many lbs of MLVSS are under aeration?

Section 11 TDEC Fleming Training Center

Activated Sludge316



13. The volume of an aeration tank is 175,000 gallons. If the MLVSS concentration is 3220 mg/L, how
many pounds of volatile solids are under aeration?

14. The aeration tank of a conventional activated sludge plant has a mixed liquor volatile suspended
solids concentration of 2050 mg/L. The aeration tank is 85 feet long, 35 feet wide, and has
wastewater to a depth of 15 feet. How many pounds of MLVSS are under aeration?

Food to Microorganism Ratio 

15. An activated sludge aeration basin receives a primary effluent flow of 2.75 MGD with a BOD
concentration of 200 mg/L.  The mixed liquor volatile suspended solids (MLVSS) concentration is
2610 mg/L and the aeration basin volume is 490,000 gallons.  What is the current F/M ratio?

16. An activated sludge aeration basin receives a primary effluent flow of 3,390,000 gpd with a BOD of
171 mg/L.  The mixed liquor volatile suspended solids (MLVSS) concentration is 2510 mg/L and the
aeration basin volume is 590,000 gallons.  What is the F/M ratio?

TDEC Fleming Training Center Section 11

Activated Sludge 317



17. The flow to a 195,000 gallon oxidation ditch is 320,000 gpd.  The BOD concentration of the
wastewater is 180 mg/L.  If the mixed liquor suspended solids (MLSS) concentration is 2540 mg/L
with a volatile solids content of 72%, what is the F/M ratio?

18. The desired F/M ratio at an extended aeration activated sludge plant is 0.7 lb BOD/lb MLVSS.  If
the primary effluent flow is 3.3 MGD and has a BOD of 181 mg/L, how many pounds of MLVSS
should be maintained in the aeration basin?

19. The desired F/M ratio at a particular activated sludge plant is 0.4 lbs BOD/lb MLVSS.  If the primary
effluent flow is 2,510,000 gpd and has a BOD concentration of 141 mg/L, how many lbs of MLVSS
should be maintained in the aeration basin?

20. What is the F:M ratio for an aeration tank with a volume of 419,500 gallons, if the primary effluent
flow is 5.77 MGD, the mixed liquor volatile suspended solids is 3,095 mg/L, and the BOD is 238
mg/L?

Section 11 TDEC Fleming Training Center

Activated Sludge318



21. Determine the F/M ratio for an activated sludge plant with a primary effluent COD of 100 mg/L
applied to the aeration tank, an influent flow of 7.5 MGD, and 33,075 lbs of solids under aeration.
Seventy percent of the MLSS are volatile matter. All known values are seven‐day moving averages.

Mean Cell Residence Time (MCRT), days [also called Solids Retention Time (SRT)] 

22. An activated sludge system has a total of 29,100 lbs of MLSS.  The concentration of suspended
solids leaving the final clarifier in the effluent is calculated to be 400 lbs/day.  Suspended solids
wasted from the clarifier are 2920 lbs/day.  What is the MCRT in days?

TDEC Fleming Training Center Section 11

Activated Sludge 319



23. Determine the MCRT given the following data:  aeration basin volume, 1,500,000 gallons; mixed
liquor suspended solids, 2710 mg/L; final clarifier, 106,000 gallons; waste activated sludge, 5870
mg/L; WAS pumping rate, 72,000 gpd; plant flow, 3.3 MGD; secondary effluent SS, 25 mg/L;
average clarifier core SS, 1940 mg/L.

24. An aeration basin has a volume of 460,000 gallons.  The final clarifier has a volume of 178,000
gallons.  The MLSS concentration in the aeration basin is 2222 mg/L.  If 1610 lbs/day suspended
solids are wasted and 240 lbs/day suspended solids are in the secondary effluent, what is the
MCRT for the activated sludge system?

Section 11 TDEC Fleming Training Center

Activated Sludge320



25. Determine MCRT given the following information:

Aeration Basin = 350,000 gal 
Final Clarifier = 125,000 gal 
Flow = 1,400,000 gpd 
WAS Pump Rate = 27,000 gpd 

MLSS = 2910 mg/L 
S.E. SS = 16 mg/L 
WAS = 6210 mg/L 

26. Given the following data, calculate the MCRT for this activated sludge system.

Aeration tanks and final clarifier volume = 0.677 MG
MLSS = 3,580 mg/L
Suspended solids wasted = 1,910 lb/day
Secondary effluent suspended solids = 368 lb/day

TDEC Fleming Training Center Section 11

Activated Sludge 321



27. Determine the MCRT given the following information:

Influent Flow, Q = 3 MGD
Waste Sludge Flow = 0.040 MGD
Volume of aeration basin = 1.0 MG
MLSS = 1,600 mg/L
Effluent Suspended Solids = 8 mg/L
Waste Sludge Suspended Solids = 4,700 mg/L

Return Sludge Rate 
28. Given the following data, calculate the RAS return rate (using the aeration tank solids balance

equation).

MLSS = 2100 mg/L
RAS SS = 7490 mg/L
Q = 6.3 MGD

Section 11 TDEC Fleming Training Center

Activated Sludge322



29. Given the following data, calculate the RAS return rate using the aeration tank solids balance
equation.
MLSS = 3660 mg/L
RAS SS = 6767 mg/L
Flow = 6.4 MGD

Wasting Rates 

30. Using Constant F/M Ratio:  The desired F/M ratio for an activated sludge system is 0.5 lbs BOD/lb
MLVSS.  It has been calculated that 3400 lbs of BOD enter the aeration basin daily.  If the volatile
solids content of the MLSS is 69%, how many lbs MLSS are desired in the aeration basin?

TDEC Fleming Training Center Section 11

Activated Sludge 323



31. Given the following data, use the desired F/M ratio to determine the lbs SS to be wasted:
Aeration volume = 1,300,000 gal
Influent flow = 3,190,000 gpd
COD = 115 mg/L
Desired F/M ratio = 0.15 lbs COD/day/lb MLVSS
MLSS = 2980 mg/L
% VS = 70%

32. Using Constant MCRT:  The desired MCRT for an activated sludge plant is 9 days.  The secondary

effluent flow is 3,220,000 gpd with a suspended solids content of 23 mg/L.  There is a total of 
32,400 lbs SS in the system.  How many lbs/day WAS SS must be wasted to maintain the desired 
MCRT?

Section 11 TDEC Fleming Training Center

Activated Sludge324



33. Given the following data, calculate the lbs/day WAS SS to be wasted/

Desired SRT = 9 days
Clarifier + Aerator Volume = 1.2 MG
MLSS = 3150 mg/L
S.E. SS = 16 mg/L
Influent flow = 6.9 MGD

34. Given the following data, determine the lbs/day suspended solids to be wasted:

Aeration Tank Volume = 1.2 MG 
Influent Flow = 3,100,000 gpd 
BOD = 110 mg/L 

Desired F/M = 0.4 
MLSS = 2200 mg/L 
%VS = 68% 

TDEC Fleming Training Center Section 11

Activated Sludge 325



Answers: 

1. 1761.41 lb/day
2. 5726.18 lb/day
3. 4458.56 lb/day
4. 6104.88 lb/day
5. 2233.79 lb/day
6. 4315.95 lb/day
7. 14,397.11 lb/day
8. 8094.80 lb
9. 10,869.65 lb
10. 7697.59 lb
11. 9025.10 lb
12. 9898.52 lb
13. 4699.59 lb
14. 5706.89 lb
15. 0.43
16. 0.39
17. 0.16
18. 7116.40 lb
19. 7379.02 lb
20. 1.06
21. 0.27
22. 8.77 days
23. 8.45 days
24. 6.39 days
25. 7.27 days
26. 8.87 days
27. 7.55 days
28. 2.45 MGD
29. 7.54 MGD
30. 9855.07 lbs
31. 3170.79 lbs
32. 2982.34 lb/day
33. 2582.06 lb/day
34. 11561.92 lb 

Section 11 TDEC Fleming Training Center

Activated Sludge326



Section 12 

Sludge Digestion 

327



Applied Math for Wastewater Treatment Systems

Solids

 You need to know how to calculate 
solids produced

○ These are the solids that settle in, or are
removed by, the clarifier

○ POUNDS FORMULA

 How much solids are being sent to 
digester

○ Want to avoid overloading, underloading,
upsetting the Volatile Acid/Alkalinity Ratio

Section 12 TDEC Fleming Training Center

Sludge Production, Thickening, and Digestion328



Solids Produced

 Example: A primary clarifier receives a flow of 
1.82 MGD with SS conc. Of 345 mg/L. If the 
clarifier effluent has a SS concentration of 190 
mg/L, how many pounds of solids are generated 
daily?

 First, subtract 345 mg/L – 190 mg/L to get SS removal.

 Then, plug that conc. Into the POUNDS FORMULA:
 (SS removed, mg/L)(Flow, MGD)(8.34 lbs/gal) = SS Removed, lbs/day

 (155 mg/L)(1.82MGD)(8.34 lbs/gal) = SS Removed, lbs/day

 2353 lbs/day SS removed

Solids Thickening
 Thickening the sludge reduces the load on subsequent 

processes
 Gravity thickener

○ A gravity thickener will thicken or concentrate sludges before they
are sent to a digester, conditioning, or dewatering facility.

○ Are typically circular in shape (look like a clarifier), therefore the sq ft
area is the area of a circle: (0.785)(D2)

 Gravity belt

 Dissolved Air Flotation (DAF)

TDEC Fleming Training Center Section 12

Sludge Production, Thickening, and Digestion 329



Gravity Thickening
 Example: A primary sludge flow equivalent to 115,200 pgd is pumped 

to a 40 ft. diameter gravity thickener. If the solids conc. Is 3.7%, what 
is the solids loading rate?

Simplified equation (ABC Formula Book):

 Solids loading rate, lbs/day/sq ft = 
 , /

,  
Expanded formula:

 Solids loading rate, lbs/day/sq ft =
, .  ,%,  

,  

 Solids loading rate, lbs/day/sq ft =
, . .

.   

 Solids loading rate = 
.

 Solids loading rate = 28 lbs/day/sq ft.

Gravity Thickening
 Efficiency is a measure of the effectiveness in 

removing suspended solids from the flow
 Efficiency is determined by % removal

 Example: The sludge flow entering a gravity 
thickener contains 3.1% solids. The effluent from the 
thickener contains 0.18% solids. What is the 
efficiency of the gravity thickener in removing solids?

 Removal, % = (
 

) x 100%

 Removal, % = 
.  .

.
x 100

 Removal, % = 
.

.
x 100

 Removal = 94 %

Section 12 TDEC Fleming Training Center

Sludge Production, Thickening, and Digestion330



Volatile Solids to the Digester

 When calculating % volatile solids, the “part” of 
interest is the weight of the volatile solids; the 
“whole” is the weight of total solids:

 % Volatile Solids = 
 , /

 , /
x 100

 To calculate lbs/day volatile solids to the 
digester, this equation can be rearranged as:

 (Total Solids, lbs/day)(
%  

) = Volatile Solids, lbs/day 

Or 
 (Total Solids, lbs/day)(Volatile Solids Conc, %, as a decimal) = Volatile 

Solids, lbs/day

Volatile Solids to Digester

 Example: If 1480 lbs/day solids are sent to the 
digester, with a volatile solids content of 70%, 
how many lbs/day volatile solids are sent to the 
digester?

 (Total Solids, lbs/day)(Volatile Solids Conc, %, as a decimal) = 
Volatile Solids, lbs/day

 (1480 lbs/day)(0.70) = Volatile Solids, lbs/day

 1036 lbs/day Volatile Solids

TDEC Fleming Training Center Section 12

Sludge Production, Thickening, and Digestion 331



Digester Loading Rate
 A measure of the lbs volatile solids/day entering 

each cubic foot of digester volume.

Simplified Equation:

 Digester Loading = 
 , /

,  

Expanded Equation:
 Digester Loading, lbs/day/cu ft = 

, % % 

.  ,

Digester Loading Rate
 Example: A digester 40 ft in diameter with a 

water depth of 20 ft receives 84,000 lbs/day raw 
sludge. If the sludge contains 6.5% solids with 
70% volatile matter, what is the digester loading 
in lbs VS added/day/cu ft volume?

 Digester Loading, lbs/day/cu ft = 
, % % 

.  ,

 Digester Loading = 
, . .

.    

 Digester Loading = 0.15 lbs VS/day/cu ft.

Section 12 TDEC Fleming Training Center

Sludge Production, Thickening, and Digestion332



Volatile Acid/Alkalinity Ratio
 Anaerobic Digestion happens in 2 stages:

1. Acid fermentation: Acid producing bacteria make volatile fatty acids

2. Methane fermentation: Methanogens produce methane

 Requires a more alkaline environment

 VA/Alk Ratio is an indicator of the balance between the 2 
stages

 Your first indicator that your digester is going sour

 If digester goes sour, lime neutralization may be necessary
○ Generally each mg/L volatile acid requires 1 mg/L of lime

VA/Alk Ratio =
 , /

, /

Volatile Acid/Alkalinity Ratio

 Example: The volatile acid concentration of 
the sludge in the anaerobic digester is 160 
mg/L. If the alkalinity is measured as 2280 
mg/L, what is the VA/Alk ratio?

 VA/Alk Ratio =
 , /

, /

 VA/Alk Ratio =
 /

  /

 VA/Alk Ratio = 0.07

TDEC Fleming Training Center Section 12

Sludge Production, Thickening, and Digestion 333



% Volatile Solids Reduction
 One of the best indicators of the effectiveness of the 

digestion process.

 When volatile solids are expressed as pounds, use the % 
Removal formula.

 But when volatile solids are expressed as %, use % 
Reduction of Volatile Solids formula:

 % Reduction of Volatile Solids = (
   

      
)x 

100

***Everything must be in decimal form***

% Volatile Solids Reduction
 Example: The sludge entering a digester has a volatile solids 

content of 70%. The sludge leaving the digester has a volatile 
solids content of 52%. What is the percent volatile solids 
reduction?

 % Reduction of Volatile Solids = (
   

      
)x 100

 % Reduction of Volatile Solids = (
. .  

. .  .
)x 100

 % Reduction of Volatile Solids = 54%

Section 12 TDEC Fleming Training Center

Sludge Production, Thickening, and Digestion334



Volatile Solids Destroyed
 One measure of digester effectiveness is pounds of 

volatile solids reduced or destroyed per cubic feet of 
digester volume.

Simplified Equation:

 Volatile Solids Destroyed, lbs/day/cu ft = 
 , /

 ,  

Expanded Equation:
Volatile Solids Destroyed, lbs/day/cu ft =     

 , .  ,%  ,%  ,%

. , ,

***Everything must be in decimal form***

Volatile Solids Destroyed
 Example: A flow of 3300 gpd sludge is pumped to a 32,000 

cu ft digester. The solids concentration of sludge is 6.3%, 
with a volatile solids content of 72%. If the volatile solids 
reduction during digestion is 54%, how many lbs/day volatile 
solids are destroyed per cu ft of digester capacity?

 Volatile Solids Destroyed, lbs/day/cu ft =     

 , .  ,%  ,%  ,%

. , ,

 =   
  . . . .

,   

 = 0.021 lbs VS/day/cu ft Volatile Solids Destroyed 

TDEC Fleming Training Center Section 12

Sludge Production, Thickening, and Digestion 335



Digester Gas Production
 The volume and composition of gas produced is 

important for:
1. An indicator of the progress of digestion
 2nd stage of anaerobic digestion: methane fermentation

2. It’s utilization as fuel for the plant
 Must contain 62% methane to be used as fuel

 Normally gas production is 12-18 ft3 for every pound of volatile 